COEUR MINING"

Kensington Gold Operations
Alaska
Technical Report Summary

Prepared for: Prepared by:

Coeur Mining, Inc. Mr. Christopher Pascoe, RM SME
Ms. Rae Keim, P. Geo

Report current as at: Mr. Peter Haarala, RM SME

December 31, 2021



Kensington Gold Operations

COEUR MININGF Technical Report Suglreritkr;l

Date and Signature Page

The following Qualified Persons, who are employees of Coeur Mining, Inc or its subsidiaries,
prepared this technical report summary, entitl ed
Report Summar y o0 a rnntbrmatiomir theteohnitalhreport summary is current as

at December 31, 2021 and filed on February 16, 2022.

/sl Christopher Pascoe
Christopher Pascoe, RM SME

/s/ Rae Keim

Rae Keim, P. Geo
[...]
Column cell Eriez 4'x 22' 1
Concentrate thickener Metso Outotec | SF6HRT 1
Tailings thickener Metso Outotec | SFOHRT 1
Larox filter press Metso Outotec | PF16/25 1

14.5.3

Consumables

The key reagents and consumables used are:

= =4 =4 A4 A -

Potassium amyl xanthate;
Methyl isobutyl carbinol (MIBC);

AERO 3894 (promoter);

MaxGold 900 (promoter);

Steel (grinding media);
Z-Flocc 2525.

14.6 Personnel

The personnel requirements in the process plant for the LOM total mill operations is 84 and mill
maintenance is 35.

Effective Date: December 31, 2021

Page 14-5



Kensington Gold Operations

O COEUR MININGR Technical Report Suglrarlfakr;i/l

15.0 INFRASTRUCTURE

15.1 Introduction

The Slate Creek Cove Marine Terminal Facility and a 5.7-mile all-weather access road from the
terminal to the mine provides all personnel and materials access to the mine. The Slate Creek
Cove Marine Terminal Facility includes docking capabilities for main line ocean-going barges,
personnel ferries, float planes, ramp barges, and landing cratft.

Site infrastructure is located at both the Kensington and Jualin deposit areas:

1 Surface facilities at Kensington include 2.3 miles of all-weather access road from Comet
Beach to the Comet Portal (850 Level), the mine water treatment facility with two settling
ponds, and a development rock storage facility. Underground infrastructure includes a paste
backfill plant, maintenance shop, warehouse, explosive storage, dewatering, and ventilation;

1  Surface facilities at Jualin include a 375-person camp, dining facility, administration building
with medical clinic, warehouse, run-of-mine ore stockpile, crusher and flotation mill, and the
TTF at Lower Slate Lake. The Kensington Tunnel, completed in July 2007, connects the
Jualin mill facilities to the orebody. The tunnel is the primary artery for ore haulage, materials
transport, and personnel access. The tunnel includes 9,660 ft of development from the
Kensington Portal to the Kensington ramp system.

An infrastructure location plan is provided in Figure 15-1.
15.2 Dumps and Leach Pads

15.2.1 Existing Waste Rock Stockpiles

Kensington has several existing waste rock stockpiles onsite including at Comet, Pit 1, Pit 4, Pit
7, and the Portal Pad.

The Comet waste stockpile is located just outside the Comet portal. The toe of the stockpile sits
just above the Comet water treatment plant. This stockpile is currently full and not able to receive
additional waste rock.

Pit 1 is a temporary waste rock stockpile that is used to stage material that will be barged offsite.
Pit 1 can hold approximately 15,000 st and is currently full.

The Pit 4 waste stockpile is located in Pit 4 approximately 1 mile south of camp on the main site
access road. Pit 4 is currently permitted to hold 323,040 st, although there is no additional space
available until other structures are moved. Pit 4 contains the pug mill, original mobile maintenance
shop, graphitic phyllite rock stockpiles, and surface operations containers and equipment. The
original carpenter shop was relocated from Pit 4 to lower camp for use as an emergency response
building. All but the pug mill is planned to be removed by end of summer, 2022. This will provide
additional waste rock storage space on the north end of Pit 4.

Effective Date: December 31, 2021 Page 15-6



Kensington Gold Operations

COEUR MINING@ Technical Report Suré]lrerlfakreyl

Figure 15-1: Infrastructure Layout Plan

e
Stockpile = Raven

}'Kensington Portal,
s Qre/Waste Stockpiles

Pit 4 Waste
Stockpile
3

5,000 ft

e |

Note: Figure prepared by Coeur, 2021.

Effective Date: December 31, 2021 Page 15-7



Kensington Gold Operations

COEUR MININGR Technical Report Suglrarlfa\kr;l

Pit 7 is located on Pipeline Road approximately 2.4 miles from camp and can hold approximately
125,000 st. Pit 7 is not permitted as a permanent waste rock stockpile. Between 2015 and 2018
Pit 7 was used to stockpile waste rock for the Stage 3 tailings dam raise and also crushing
equipment. Pit 7 was completely empty at the end of 2018. In early 2021 due to Pit 4 being full,
approximately 11,000 st of waste rock was hauled to Pit 7. Additional rock is scheduled to be
hauled to Pit 7 during the summer and fall of 2021.

The Kensington Portal stockpile can hold approximately 90,000 st of waste rock and continually
receives waste from Kensington and Jualin. This waste rock is moved twice each year to Pit 4 to
allow the mine continuous stockpile space.

15.2.2 Additional Waste Rock Stockpiles

With the approval of an amended plan of operations (POA-1) by the US Forest Service, which is
expected in early 2022, Coeur Alaska will be allowed to expand existing stockpiles and create
one new stockpile. Stockpile capacities will be:

1 Kensington Portal Stockpile Expansion: 73,000 st;
1 Pit 4 Waste Stockpile Expansion: 1,600,000 st;

1 Comet Waste Stockpile Expansion: 1,000,000 st;
1 Pipeline Road New Waste Stockpile: 2,300,000 st.

15.2.3 Waste Rock Barged Offsite

For the past several years Coeur Alaska has had a contractor crush waste rock and barge it
offsite. Approximately 45,000 st was sent offsite in 2020 and 6,340 st in 2021

15.3 Tailings Treatment Facility

The existing TTF is currently operating at Stage 3 which was constructed 20181 2019 with a crest
elevation of 740 ft amsl. Stage 4 is currently undergoing engineering design that would raise the
dam crest to 760 ft amsl and also include a back dam that would separate Upper and Lower Slate
Lake. The back dam would have a crest height of 749 ft amsl. Both dams are being engineered
with the potential for a Stage 5 dam that would increase the main dam crest to 776 ft amsl and
the back dam to 765 ft amsl.

Stage 3 accommodates the remaining LOM storage requirements. The following operational
measures and/or features will continue to be used:

i  Conventional slurry tailings are generated at the mill, and pumped to the TTF through the
existing pipeline;

i Tailings are deposited into the TTF via a subaqueous pipeline whose location is adjusted
based on the shape of the tailings deposition that forms and the depth of the water cover that
is being maintained within the facility;

Effective Date: December 31, 2021 Page 15-8



Kensington Gold Operations

COEUR MININGR Technical Report Suglrarlfa\kr;l

1 Reclaim water is pumped from the TTF to the mill for use as process water using the reclaim
pump station;

1  Some water from the TTF is pumped to the TTF water treatment plant, treated by flocculation
and filtration, and discharged at Outfall 002 as currently permitted (Alaska Pollutant
Discharge Elimination System (APDES) Discharge Permit AKO0O5057-1) on East Slate Creek;

1 The existing discharge bypass pipelines between Upper Slate Lake and East Slate Creek
below the TTF will be maintained:;

A minimum water cover of 9 ft will be present during operation of the TTF;

A minimum water cover of 28 ft will be present following closure of the TTF to support benthic
and fish populations;

1  Following closure, fish passage from Upper Slate Lake to the TTF (Lower Slate Lake) and to
East Slate Creek below the TTF will be provided.

Tailings will continue to be backfilled underground as paste. To support the LOM plan, this
amount will be increased to reduce, to the extent reasonably practicable, the need for expansion
of the surface disturbance of the TTF. Growth media salvaged from the proposed TTF expansion
will be stockpiled below the TTF dam and within the proposed water treatment plant relocation
area.

154 Water Management

Groundwater captured in the underground mine workings is conveyed to the Comet mine water
treatment plant and treated and discharged to Sherman Creek. The discharge is permitted as
outfall 001 in the APDES permit.

Surface water runoff and mill process waters that enter the tailings treatment facility are treated and
discharged to the east fork of Slate Creek. The discharge is permitted as outfall 002 in the APDES
permit.

Runoff from the roads and site facilities is managed using best management practices, as
described in the Stormwater Pollution Prevention Plan. All storm water discharges are covered
under EPA Multi-Sector General Permit AKR-06-0000.

154.1 Domestic Water/Wastewater Plants Overview

Potable water is supplied from Johnson Creek and Bay 19 in the mine to a potable water treatment
skid located on the mill bench. Kensington camp is served by a 22 gpm potable water plant. This
plant uses prefiltration, chlorination, media filtration and UV disinfection to meet state compliance.
Treated water is distributed by pipelines to the mill and camp.

The Kensington camp is served by two MBR (membrane bioreactor) sewage plants. Capacity is
permitted to 10,000 gallons per day. These plants use pre-screening, aeration, anoxic
denitrification and activated sludge to reduce solids and remove ammonia and nitrates.
Generated sludge waste is shipped offsite for final treatment.

Effective Date: December 31, 2021 Page 15-9



Kensington Gold Operations

COEUR MININGF Technical Report Suglrerlfa\kr;l

15.4.2 Comet Water Treatment Facility and Process Background

The Comet water treatment facility consists of two water plants and a tertiary plant that supports
the primary plants during high treatment demand periods. All three plants use classical
clarification and media filtration.

The treatment facility is permitted for 3,000 gpm discharge of treated effluent to the 002 outfall.
1 Cometplant 1: 1,600 gpm nominal;
T Cometplant 2: 1,500 gpm nominal;
T Cometplant 2.5: 500 gpm nominal.

The raw water supply comes from the Comet o]

P
is reduced down to 140 di amém supplypangseThiswnaiercih
classified as industrial wastewater.

rta
di s

The water treatment plants operate together as one larger conventional water treatment plant.
Processes included are coagulation, flocculation, sedimentation, and filtration.

15.5 Camps and Accommodation

Camp accommodations have a 375-person capacity, a kitchen dining recreation (KDR) facility,
gym, and administration building.

15.6 Power and Electrical

Electrical power at Kensington is generated by four diesel engines located inside the powerhouse
building on the north end of the mill bench. The powerhouse was completed in early 2019. Three
generators running simultaneously can produce a maximum of 10.7 MW. Power is sent to
transformers located on the mill bench and form there distributed across the site.

Power use continues to increase with current peak winter loads at 90i 92% of three-generator
capacity. There is sufficient power for the planned LOM.

15.7 Fuel

Annual fuel consumption at the mine includes 100,000 gal of propane for mine heat, 3.6 Mgal of
diesel for power generation, and 0.9 Mgal of diesel for rolling stock.

Effective Date: December 31, 2021 Page 15-10



Kensington Gold Operations

COEUR MININGR Technical Report Suglrarlfa\kr;l

16.0 MARKET STUDIES AND CONTRACTS

16.1 Markets

The Kensington Operations produce flotation concentrate containing both gold and silver. The
concentrate is highly marketable due toits elevated gold content and lack of deleterious elements.

Concentrate is exported out of Seattle, Washington and is delivered to smelters in Europe and
Asia where it is consumed, processed, and the valuable metals extracted.

Product from the Kensington Operations is sold by in-house marketing experts.

Coeur has established contracts and buyers for concentrate products and has an internal
marketing group that monitors markets for its concentrate. There is a reasonable basis to assume
that for the LOM plan, the flotation concentrate will be saleable.

There are no agency relationships relevant to the marketing strategies used.

16.2 Commodity Price Forecasts

Coeur uses a combination of analysis of three-year rolling averages, long-term consensus pricing,
and benchmarks to pricing used by industry peers over the past year, when considering long-term
commodity price forecasts.

Higher metal prices are used for the mineral resource estimates to ensure the mineral reserves
are a sub-set of, and not constrained by, the mineral resources, in accordance with industry-
accepted practice.

The long-term gold price forecasts are:
1  Mineral reserves:

o US$1,400/0z Au;
1  Mineral resources:

o} US$1,700/0z Au.

The economic evaluation uses gold price forecasts that of US$1,750/0z for 2022 and 2023, and
US$1700/0z in 2024.

All commodity prices are advised by Coeur across its operations and revised as necessary
throughout the budget and forecast process. The sites do not advise on commodity prices or
deviate from the prices provided.

16.3 Contracts

Concentrate is sold directly to international commodity traders, who then sell onto smelters in
Europe and Asia. Subject to the gold and silver content, gold is typically payable around 98%,
and silver payable around 80%. There are typically no penalties for deleterious elements.

Effective Date: December 31, 2021 Page 16-1



Kensington Gold Operations

COEUR MININGR Technical Report Suglrarlfa\kr;l

Treatment charges, refining charges, and all other terms and conditions are typical of, and
consistent with, standard industry practice for such gold concentrates.

Concentrate is barged in bags in containers from Slate Creek Cove in Berners Bay, Alaska to
Seattle in Washington State. The bags are then transloaded from barge containers into
international containers for export from Seattle to Europe and Asia.

There are numerous contracts in place at the Project to support mine development or processing.
Currently there are contracts in place to provide supply for all major commodities used in mining
and processing, such as equipment vendors, power, explosives, cyanide, tire suppliers, contract
mining, ground support suppliers and drilling contractors.

The terms and rates for these contracts are within industry norms. The contracts are periodically
put up for bid or re-negotiated as required.

Coeur6s overall hedging strategy remains f ocuse
expansion projects, specifically in Nevada. Coeur proactively monitors market conditions to layer
inzero cost collars on as much as 50% of expect et

exposure remains unhedged. Currently, 132,000 gold ounces have been hedged by Coeur for
2022 with an average ceiling of $2,038/0z and average floor of $1,630/0z.

16.4 QP Statement

For the purposes of the gold price forecasts used in the mineral resource and mineral reserve
estimates, the QPs reviewed the corporate pricing provided by Coeur, and accepted these prices
as reasonable. The reviews included checking the pricing used in technical reports recently filed
with Canadian regulatory authorities, pricing reported by major mining company peers in recent
public filings, the current spot gold pricing, and three-year trailing average pricing.

The US$1,400/0z Au price is considered to be a reasonable forecast for the three-year mine life
envisaged in the mine plan. The US$1,700/0z Au mineral resource price is, as noted, selected
to ensure that the mineral reserves are a subset of the mineral resources and assume that there
is sufficient time in the three-year mine life forecast for the mineral reserves for the mineral
resources to potentially be converted to mineral reserves.

Overall, the QPs conclude that there is sufficient time in the three-year timeframe considered for
the commodity price forecasts for Coeur to address any issues that may arise, or perform
appropriate additional drilling, testwork and engineering studies to mitigate identified issues with
the estimates or upgrade the confidence categories that are currently assigned.

Effective Date: December 31, 2021 Page 16-2



Kensington Gold Operations

O COEUR MININGR Technical Report Suglrarlfakr;i/l

17.0 ENVIRONMENTAL STUDIES, PERMITTING, AND PLANS,
NEGOTIATIONS, OR AGREEMENTS WITH LOCAL
INDIVIDUALS OR GROUPS

17.1 Baseline and Supporting Studies
Numerous baseline studies were performed in support of Project permitting. These included air,